
Envirochem Services Inc. Main: 1-604-986-0233

#206 – 267 Esplanade West  Fax: 604-986-8583  

North Vancouver, BC Email: response@envirochem.com

V7M 1A5  envirochem.com

Conceptual Water Management Plan 

Berth 2 Shiploader Replacement and Dumper 2 

Replacement Projects
Neptune Bulk Terminals, North Vancouver, BC

Revision No. E 

Prepared for:  

Neptune Bulk Terminals (Canada) Ltd. 
1001 Low Level Road, 

North Vancouver, BC   V7L 1A7   

Envirochem Project No.:  22026 

January 19, 2023



Conceptual Water Management Plan 

Berth 2 Shiploader Replacement and Dumper 2 Replacement Projects 

Neptune Bulk Terminals, North Vancouver, BC 

i

envirochem.com 

REVISION INDEX 

Revision No. Date Description of Change Initial 
[...]
Neptune Bulk Terminals, North Vancouver, BC 

21

envirochem.com 

5.2.3 Discharge to Ocean 

Discharge of B2D2 Project effluent directly into the Burrard Inlet will only be considered under extraordinary 

circumstances where maintaining dewatering operations is critical, such as for the health and safety of the 

workers. For this to be considered, the output capacity of the Project water treatment system must be 

overwhelmed (i.e. when influent flows becomes greater than the treated effluent flow), such as during 

unprecedented flood-level rain events. Direct discharge is a last-resort option and should only be 

considered after all available options have been explored. 

5.3 Discharge Objectives 

In lieu of developing site-specific objectives for the B2D2 Project, a combination of the BC WQG (approved 

and working), the Burrard Inlet WQO, and CCME guidelines were selected for key PCOCs as target 

objectives and are summarized in Table 6. Only parameters with one or more guideline/objective values 

are included. There are similarities in each, but where objectives differed, the most stringent value from 

each of the BC WQGs, BIWQO, and CCME guidelines was selected for the Project discharge objectives. 

Since the BC WQGs, BIWQO, and the CCME guidelines were derived from scientific literature and 

guidelines from other jurisdictions, the Project discharge objectives should only be used as target 

objectives, as opposed to values that must be met. Where an exceedance to the Project discharge 

objectives is encountered, the data should be evaluated to determine the validity and actual effects to 

environment using data interpretation methods. Data interpretation methods and an adaptive management 

approach to evaluate water quality results are detailed in Section 6.2.1.  

Additionally, while the B2D2 Project is committed to meet the Project discharge objectives, in the event of 

exceedances where data interpretation methods presented in Section 6.2.1 indicate unacceptable risks, 

the “deleterious substance” clause within the Fisheries Act supersedes the Project discharge objectives, as 

it is the only regulatory requirement that must be legally met by the B2D2 Project.  



Conceptual Water Management Plan 

Berth 2 Shiploader Replacement and Dumper 2 Replacement Projects 

Neptune Bulk Terminals, North Vancouver, BC 

0

envirochem.com 

Table 6: B2D2 Project Discharge Objectives 

Parameters 
Most Stringent  

(Project Discharge 
Objective) 

British Columbia Approved Water 
Quality Guidelines (Marine & 

Estuarine Aquatic Life) 

British Columbia 
Working Water Quality 
Guidelines (Marine & 

Estuarine Aquatic Life)

Burrard Inlet Water 
Quality Objectives 

(Inner Harbour) 

CCME Water Quality 
Guidelines for the 

Protection of Marine 
Aquatic Life

Physical Tests 

pH 7 to 8.7 7.0 to 8.7 - - 7 to 8.7 

Total Suspended Solids 

Clear Flows: 
± 25 mg/L (24-hr) 
± 5 mg/L (30-day) 

Background 25 - 100 
mg/L: 

± 10 mg/L 
Background > 100 mg/L:

± 10 % 

Clear Flows: 
± 25 mg/L (24-hr) 
± 5 mg/L (30-day) 

Background 25 - 100 mg/L: 
± 10 mg/L 

Background > 100 mg/L: 
± 10 % 

- 
± 10 mg/L from  

background 

Clear Flows: 
± 25 mg/L (24-hr) 
± 5 mg/L (30-day) 

Background 25 - 100 
mg/L: 

± 10 mg/L 
Background > 100 

mg/L: 
± 10 %

Turbidity 

Clear Flows: 
± 8 NTU (24-hr) 

± 2 NTU (30-day) 
Background 8 - 50 NTU:

± 5 NTU 
Background > 50 NTU:

± 10 % 

Clear Flows: 
± 8 NTU (24-hr) 

± 2 NTU (30-day) 
Background 8 - 50 NTU: 

± 5 NTU 
Background > 50 NTU: 

± 10 % 

- 
± 5 NTU from  
background 

Clear Flows: 
± 8 NTU (24-hr) 

± 2 NTU (30-day) 
Background 8 - 50 

NTU: 
± 5 NTU 

Background > 50 
NTU: 

± 10 %

Total Metals 

Antimony (Sn3+) 270 µg/L  - 270 µg/L  - - 

Arsenic 12.5 µg/L (Total As) 12.5 µg/L (Total As) - - 12.5 µg/L - Long-term 

Beryllium 100 µg/L - 100 µg/L - - 

Boron 
1200 µg/L (Total B) - 

Long-term
1200 µg/L (Total B) - Long-term - - - 

Cadmium 0.12 µg/L - 0.12 µg/L 0.12 µg/L (avg) 0.12 µg/L - Long-term 

Copper 1.3 µg/L (avg) 
< 2 µg/L (Total Cu) - Long-term 
3 µg/L (Total Cu) - Short-term 

- 1.3 µg/L (avg) - 

Chromium (Cr6+) 1.5 µg/L - 1.5 µg/L - 1.5 µg/L - Long-term 

Chromium (Cr3+) 56 µg/L - 56 µg/L - 56 µg/L - Long-term 

Lead 

< 2 µg/L (Total Pb) - 
Long-term 

140 µg/L (Total Pb) - 
Short-term

< 2 µg/L (Total Pb) - Long-term 
140 µg/L (Total Pb) - Short-term 

- 2 µg/L (avg) - 



Conceptual Water Management Plan 

Berth 2 Shiploader Replacement and Dumper 2 Replacement Projects 

Neptune Bulk Terminals, North Vancouver, BC 

1

envirochem.com 

Parameters 
Most Stringent  

(Project Discharge 
Objective) 

British Columbia Approved Water 
Quality Guidelines (Marine & 

Estuarine Aquatic Life) 

British Columbia 
Working Water Quality 
Guidelines (Marine & 

Estuarine Aquatic Life)

Burrard Inlet Water 
Quality Objectives 

(Inner Harbour) 

CCME Water Quality 
Guidelines for the 

Protection of Marine 
Aquatic Life

Manganese 100 µg/L - 100 µg/L - - 

Mercury 
0.02 µg/L (avg) 
2 µg/L (max) 

See table in guidance - 
0.02 µg/L (avg) 
2 µg/L (max) 

0.016 µg/L - Long-
term 

Nickel 0.8 µg/L (avg) - 8.3 µg/L 0.8 µg/L (avg) - 

Selenium 2 µg/L - Long-term 2 µg/L (Total Se) - Long-term - - - 

Silver 

1.5 µg/L (Total Ag) - 
Long-term 

3 µg/L (Total Ag) - 
Short-term 

1.5 µg/L (Total Ag) - Long-term 
3 µg/L (Total Ag) - Short-term 

- - 7.5 µg/L - Short-term 

Vanadium 50 µg/L - 50 µg/L - - 

Zinc 

10 µg/L (Total Zn) - 
Long-term 

55 µg/L (Total Zn) - 
Short-term 

10 µg/L (Total Zn) - Long-term 
55 µg/L (Total Zn) - Short-term 

- 
10 µg/L (avg) 
55 µg/L (max) 

- 

VOCs 

Benzene 110 µg/L - Long Term 110 µg/L - Long Term - - 110 µg/L - Long-term 

Chlorobenzene 25 µg/L - 25 µg/L - 25 µg/L - Long-term 

1,2-Dichlorobenzene 42 µg/L - 42 µg/L 
0.2 mg/L (avg) 
2 mg/L (max) 

42 µg/L - Long-term 

Ethylbenzene 25 µg/L - Long-term 250 µg/L - Long-term - - 25 µg/L - Long-term 

MTBE 440 µg/L - Short-term 440 µg/L - Short-term - - 5000 µg/L - Long-term 

Toluene 215 µg/L - Long-term - - - 215 µg/L - Long-term 

EPH/LEPH/HEPH and PAHs 

Acenaphthene 6 µg/L 6 µg/L - 6 µg/L (avg) - 

Benzo(a)pyrene 0.01 µg/L 0.01 µg/L - 0.01 µg/L (avg) - 

Chrysene 0.1 µg/L 0.1 µg/L - 0.1 µg/L (avg) - 

Fluorene 12 µg/L 12 µg/L - 12 µg/L (avg) - 

1-Methylnaphthanele 1 µg/L 1 µg/L - - - 

2-Methylnaphthanele 1 µg/L 1 µg/L - - - 

Naphthalene 1 µg/L 1 µg/L - 1 µg/L (avg) 1.4 µg/L - Long-term 



Conceptual Water Management Plan 

Berth 2 Shiploader Replacement and Dumper 2 Replacement Projects 

Neptune Bulk Terminals, North Vancouver, BC 

2

envirochem.com 

Table Note: 

1. Long-term average values are intended to protect the most sensitive species and life stage against sub-lethal and lethal effects for indefinite exposures. An averaging 

period approach is used for these guideline values, which allows concentrations of a substance to fluctuate above and below the guideline provided that short-term 

maximum is never exceeded, and the long-term average is met over the specified averaging period. For the B2D2 Project, long-term average is defined as 30-day 

average over 5 samples (to be consistent with the B2D2 Project water quality sampling frequency of one sample per week, as outlined in Section 5.5). 

Parameters 
Most Stringent  

(Project Discharge 
Objective) 

British Columbia Approved Water 
Quality Guidelines (Marine & 

Estuarine Aquatic Life) 

British Columbia 
Working Water Quality 
Guidelines (Marine & 

Estuarine Aquatic Life)

Burrard Inlet Water 
Quality Objectives 

(Inner Harbour) 

CCME Water Quality 
Guidelines for the 

Protection of Marine 
Aquatic Life

Eco-Toxicity Tests

LC50 96-hr 
representative fish 

species 

Pass -  
“deleterious substance” 

clause within the 
Fisheries Act

- - - - 

LC50 48-hr 
representative 

invertebrate species 

Pass -  
“deleterious substance” 

clause within the 
Fisheries Act

- - - - 



Conceptual Water Management Plan 

Berth 2 Shiploader Replacement and Dumper 2 Replacement Projects 

Neptune Bulk Terminals, North Vancouver, BC 

3

envirochem.com 

5.4 Water Treatment 

For the B2D2 Project, the current intent is to direct all construction fluids through one or two water treatment 

systems located in a convenient area at NBT, and discharge treated water into the Burrard Inlet through 

the municipal storm main that discharges at B3 (see Figure 1). The treated discharge from the water 

treatment system would meet the regulated and stipulated water quality objectives outlined in Section 5.3, 

pending approval by the Port Authority. 

From KWL’s annual groundwater monitoring report and groundwater sampling events completed by 

Advisian, the groundwater quality at NBT appears to be relatively benign. The only contaminants are low 

levels of select heavy metals and PAH (note: detectable PAH concentrations were below applied criteria), 

typical of the industrial foreshore of Vancouver. Hence, it is expected that all groundwater can be filtered 

with minimal treatment, primarily for minor grit and debris content. Water quality for the Project will be 

monitored on a frequent basis as outlined in Table 8 in Section 5.5. 

All other flows resulting from construction activities will require enhanced filtration as these flows are 

expected to be turbid with varying contaminant concentrations. The contaminants anticipated in 

excavations, shored or otherwise, would include TSS, pH imbalances (e.g., from concrete pours and 

surfaces), petroleum products, and heavy metals. Surface runoff would include all of the above, in addition 

to vehicle/tire particulate such as coal and potash from nearby NBT operations. Spills are typically pure 

products and must be managed separately to reduce unnecessary loads on the water treatment system. 

5.4.1 Conceptual Water Treatment Design 

Based on available groundwater quality data and previous experience at NBT, Table 7 summarizes PCOCs 

and associated treatment methods.  

Table 7: Potential contaminants of concern and proper treatment methods 

Contaminant of Concern Potential Source Treatment  

pH Concrete pours and grouting activities 

Acid/Base pH 

Adjustment, 

Sedimentation Tanks 

Total Suspended Solids Excavation water, surface run-off 

Sedimentation Tanks, 

Flocculation/Coagulation, 

Sand Filtration 

Total Metals Excavation water 

Sedimentation Tanks, 

Aeration (for iron and 

manganese), 

Flocculation/Coagulation, 

Sand Filtration, Ion 

Exchange (if required) 

Hydrocarbons 

(LEPH/HEPH/BTEX/VOC/PAH) 
Surface run-off, equipment refueling, spills Activated Carbon Filter 

Similar to the primary water treatment system previously used on the Allison Project at NBT, the system 

will comprise of a series of sedimentation tanks, control room, particulate and sediment filters, sand and 



Conceptual Water Management Plan 

Berth 2 Shiploader Replacement and Dumper 2 Replacement Projects 

Neptune Bulk Terminals, North Vancouver, BC 

4

envirochem.com 

activated carbon media filters, and acid/base pH controls. The system will discharge batch-wise, will be 

fully automated, and will have the capability to be controlled and monitored in-person and remotely. 

Advisian’s preliminary pump test assessment suggests the groundwater seepage rate for each phase of 

B2 excavation is approximately 2000 m3/day. However, the sizing of the water treatment system is pending 

confirmation, depending on final design flows and capacity. The water treatment system can be designed 

as modular units, which allows the system to be easily up- or down-sized, as required (e.g., for bulk 

dewatering of an excavation or for additional filtration requirements).  

In addition to the progressive filtration through sedimentation tanks and various media, it is common to use 

flocculants to improve solids and contaminant removal efficiencies. A common flocculant used in BC, also 

previously used on the Allison Project, is chitosan-based. Chitosan is a natural material derived from the 

exoskeletons of crustaceans, crabs, and shrimp, and not considered toxic to aquatic life. Other flocculants 

such as aluminum sulfate (often used in sewage treatment plants), and polyacrylamide polymer may have 

applications. The flocculants used will depend on the actual contaminant concentrations measured in the 

water treatment system. 

A water treatment unit that could apply to the B2D2 Project is illustrated in Figure 4.  

Figure 4: Conceptual Water Treatment System Design for the B2D2 Project 

Each component of the water treatment process presented in Figure 4 is described in Table 8. 

Table 8: Conceptual Water Treatment Design Unit Operations 

Water Treatment Processes Description 

Pre-Treatment Sedimentation Tanks 
Initial sedimentation tank used to precipitate the coarsest fractions of solids 

within the influent stream. 

Flocculation 
Flocculant is added to the influent stream after pre-treatment sedimentation to 

promote further precipitation of suspended solids within the water. 



Conceptual Water Management Plan 

Berth 2 Shiploader Replacement and Dumper 2 Replacement Projects 

Neptune Bulk Terminals, North Vancouver, BC 

5

envirochem.com 

Water Treatment Processes Description 

Open-top Sedimentation Tanks (Baker Tanks) 

Main sedimentation tanks used to precipitate most suspended solids within the 

water after flocculation. This process relies on long residency times to remove 

particulates from the water. 

Filtration Vessels - Sand, Activated Carbon, 

Ion Exchange (if required) 

Sand filtration aims to filter out suspended solids that were not removed in 

previous processes and lowers the turbidity of the water. 

Activated Carbon filtration aims to remove organic contaminants (e.g. 

hydrocarbons) from the water. 

Ion Exchange filtration aims to remove ionic contaminants (e.g. heavy metals) 

from the water.  

pH Control Final pH adjustments of the treated water, if required.  

A key contaminant for the B2D2 Project will be Cr6+, which arises from water impacted by concrete pours 

and grouting activities. Attributable to various hydraulic grout products, Cr6+ is associated with water flows 

in contact with Portland Cement and has been flagged as a key contaminant of concern due to its aquatic 

persistence and toxicity. Thus, all pumped water from the ground and as surface runoff are to be treated 

before discharge into the receiving environment. Ion exchange is one solution, with alternatives using 

reducing agents to convert Cr6+ to less toxic Cr3+. While minor quantities of concrete and grout-impacted 

water can be handled, as will be discussed in Section 5.7, the B2D2 Project water treatment system is not 

designed to treat significant quantities of this water, let alone concrete slurries, as concrete pouring and 

grouting activities can readily be managed through Best Management Practices (BMPs).  

The removal efficiency of the water treatment system is predetermined through filter media type and 

particulate sizes and influent concentrations. The contaminants are removed according to percent reduction

(i.e., removal of a percentage of contaminants each time the water passes through the water treatment 

system). Due to the large variances of influent sources from a construction project of this scale, the 

discharge water chemistry has the potential to exceed the B2D2 Project discharge objectives. Further 

filtration would be required if discharge objectives are not met following primary treatment. Alternatively, 

additional treatment devices, such as an ion exchange unit, can be used to “polish” the final water quality.  

5.4.1.1 Monitoring and Maintenance 

Key physical parameters (pH, turbidity, TSS, flowrates, volumes) of the treated waters can be monitored 

remotely, and are monitored through an electronic systems panel, wired with alarms to a laptop or 

smartphone. Flow totalizers and water sample ports would be placed inline. These parameters will be used 

as screening tools to monitor the performance of the water treatment system. Numerical limits can be set 

within the treatment system for turbidity and pH such that if turbidity and/or pH of the treated discharge 

water exceed the B2D2 Project discharge objectives, “Recirculation Mode” automatically triggers and 

treated water will be pumped back into the beginning of the water treatment process to be treated once 

more. Furthermore, control valves (e.g., mechanical, solenoids) are placed throughout, along with bypasses 

to allow isolation of one or more filtration vessels for maintenance or repair.  

In-person monitoring/maintenance of the water treatment system by the water treatment contractor will take 

place at least two times per week, or on an as-required basis, such as observation of changes in physical 

and/or chemical water parameters which are indicative of potential clogged filters, spent filtration media, or 



Conceptual Water Management Plan 

Berth 2 Shiploader Replacement and Dumper 2 Replacement Projects 

Neptune Bulk Terminals, North Vancouver, BC 

6

envirochem.com 

unprecedented influent sources. Construction activities such as concrete pours may also require in-person 

monitoring of the water treatment system. 

Visual monitoring of accumulated sediments within the sedimentation tanks will also be conducted. 

Frequency of sediment removal will be based on visual factors, treated water quality, and water treatment 

performance. Accumulated sediments will be removed from the tanks by vacuum trucks and disposed 

offsite in accordance with the B2D2 CEMP (NBT, 2022) and Soil Management Plan (Envirochem, 2022).  

5.5 Water Quality Monitoring 

The principal measure of success in any construction water treatment project is the clarity of the treated 

water. As a general rule, the clearer the water, the less (total) contaminant levels. Turbidity, pH, flowrates, 

and discharge volumes will be continuously measured by inline equipment, and recorded in an online 

database system. 

Water quality sampling will be conducted for parameters requiring analytical laboratory analyses and should 

be collected in accordance with the BC Field Sampling Manual. Water quality analytical results will be 

compared to the B2D2 Project discharge objectives and managed in accordance with the B2D2 Project 

adaptive management plan detailed in Section 6.2. A monitoring schedule for the B2D2 Project is outlined 

in Table 9.  

Table 9: Water quality monitoring schedule for the B2D2 Project 

Parameter Analytical Method Frequency1 Objective 

Turbidity, pH, Flowrate Online Online (24/7) 

Continual monitoring of 

system performance and to 

identify potential changes in 

water quality and support 

maintenance requirements. 

Turbidity, pH Field Two times per week. 

Monitor actual discharge 

quality and support system 

maintenance requirements. 

pH, Hardness, Alkalinity, TSS, TDS, 

Turbidity, Total and Dissolved Metals 

(include Cr3+ and Cr6+ speciation), BTEX, 

VOC, LEPH/HEPH, and PAHs 

CALA accredited third-

party analytical laboratory 

One sample per week2

during ongoing/routine 

discharge.  

No sampling required 

if no discharge event. 

Meet B2D2 Project 

discharge objectives. 

LC50 96-hr representative fish species, 

LC50 48-hr representative invertebrate 

species

Third-party biological 

testing laboratory 

One sample every two 

weeks. 

 No sampling required 

if no discharge event. 

Compliant with the 

“deleterious substance” 

clause within the Fisheries 

Act. 

Table Notes:  

1- Monitoring and sampling frequencies are subject to change based on the data obtained and interpretation by a qualified 

professional (QP). 

2- One sample per week based on NBT sampling frequency for Effluent Discharge Permit PE-06898 (CWTS). 

3- Analytical turn-around-time (TAT) for chemical analyses should be 2-days or less to allow adequate time for corrective 